



Bureau Veritas
Consumer
Products Services
UK Ltd
31 Kingsland Grange
Woolston
Warrington
Cheshire
WA1 4RW

TEST REPORT

Report Reference: TR3250/63395

Submitted By: J D MCDOUGALL LTD, 4 McGrath Road, Stratford, London, E15
4JP, United Kingdom
F.A.O: Ian McDougall

Order Date: 26th March 2009

Order No: None given

Date of Receipt: 27th March 2009

Items Tested: IFR Polyline
Style No: I0172300403
End Use: Not Given
Claimed: 100% Polyester

Specifications: Flammability - Curtains and Drapes BS 5867 Part 2: 2008, Type B

Test Request : The sample supplied for testing is "IFR Polyline" 100% polyester fabric and has been tested to BS 5867 Part 2: 2008, Type B as requested.

The specimens were tested in their original, as received state, and after twelve wash cycles (in accordance with BS EN ISO 10528), and line dried. All fabric was conditioned in a standard atmosphere having a temperature of 20±5°C and a relative humidity of 60±5% for a minimum of 24 hours.

Results: As detailed in this report

**Comments on
Test Results:**

The fabric sample supplied meets the requirements of BS 5867:2008 Part 2 Type B when tested in both the original, as received state, and after twelve wash cycles (in accordance with BS EN ISO 10528).

Observations: None

Authorised By: A. Myler

Issue Date: 8th April 2009

